i . Subsidiory of Glohol tndustrial Technofogles, inc.
D saEs (M ess e . Buy Quary - Bov AMERICAN FAK{HE] 4650311
A MATERIAL TEST REPORT
| SO FERRETERA ANAHUAC, S.R, .
LT VALLE DE LAS ALAMEDAS #66 Con #88544 | pmLs 2
P . LETRA~E, FRANCISCO OHILPAN . S
TULTITLAN, MEXIC, MX 54940 inv. 8 | pry 48581
G fmem | a. DESCRIPTION & CONDITION Cust, POg; 38/39
AR 500 | 1 1/4" 1508 pr /W . . A105-958 BLACK AS FORGED
| Heat Numbor: 41746 M SMI HEAT CODEr DML
G 0.200 gy 0,840 p 0,007 s 0.02F g 0.190 gy 156 . 189
! - . -
I te.  0.250 g 0.080 or: 0.050 g 0,019 cp: 0.000 gy 0.004
CE {Wﬁ}w 0.377 {CnMu}: 0.08% chamye -
[ vensie: 72,153 viow 50, 280 CHongm: 31,0 fn 10 RORw  BE2
Mo Ghamlnal Ah%zyahs resulis shows sre actual. Eiamams with less than .02 are frgraly reportid ag ", 02%‘ - B
Forginge are capablp of passing a hydrostatic test aompatible with the appropriats rating,
Elongation tsken from 2 Round Spedinen, .
All mataral suppiiad unider $his order Is cartitien to be fres of mercury gontaminafion and fie mercury bearing squlpmant was used
in manfacturing, fabication or lasting. '
‘:,! Viald strengih was determinad using the 0.2% offsel metso,
! FORGINGS CO. CERTIFIED TO SA-105
| FORGINGS BHE IN GQHPIJIRNCE WITH NACE MROI~T5
' REF: }.8’? BHN :
W CONPLIANCE WITH THE "8UY AMERICAN ACT", AMERI-FORGE CORP. CERTIFIES THAT THESE FORQINGS WERE PRODUCED .
N HOUSTON, TEXAS ANDALL MEHMMWAS”HABEIMU 8.8 WEFURTHERCERTIFY THATTHISIS ATRUE COPY OF THE
GRIG!H.&L "HHLE. TEST REPORT NOW ON FiLE. ,‘
i (*\_'hj }L ( Li/f\éﬂ‘f‘\‘ "\-Lekm- LC/&WA e S
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